Installation of U-Series ACB MI (Mechanical Interlock) Accessories

MI 2WAY/3WAY = 9
Ordering code WHES MK H FOMEE HEA 9T M
S01 (UANS DWB1 x5l FUAIL.

S02 ([UANS DWB2

S03 |UANS FWB1 o3 0| Q&L|ch

S04 |UANS FWB2

S05 |UANS DWB1A CAUTION

S06 ([UANS DWB2A B Before installation, be sure to read the manual carefully
507 |UANS DWB1B to ensure proper operation

M Installation, maintenance and inspection of the circuit breaker

S08 |lUANS DWB2B should be performed by persons who are qualified for

S09 (UANS DWB1C3 electric work.

S10 (UANS DWB1C4

S11 |[UANS DWB2C3 CUIDADO

S12 [UANS DWB2C4 MW Antes da instalagao, certifique-se de ler atentamente o manual

e entender os procedimentos para o funcionamento adequado
S13 (UANS FWB1A . - R - -
M A instalacdo, manutencdo e inspegdo do disjuntor deve ser

S$14 |UANS FWB2A realizada por pessoas qualificadas para o trabalho elétrico. MI 2WAY
S15 (UANS FWB1B
S16 [UANS FWB2B PRECAUCION

S17 |UANS FWB1C3 M Antes de la instalacion , asegurese de leer el manual

cuidadosamente y comprenda los procedimientos para la
S18 |UANS FWB1C4 . 9
apropiada operacién

S19 |UANS FWB2C3 M La Instalacién, mantenimiento e inspeccién del interruptor

S20 [UANS FWB2C4 automatico debe ser realizada por personas cualificadas para

s21 |UANS BODA el trabajo eléctrico.

S22 (UANS BODB
S23 (UANS BODC3
S24 (UANS BODC4

MPEAYNPEXAEHUE

M Mepey yCTaHOBKOW, BHAMATENLHO MPOYTATE UHCTPYKLMIO MO

3KCnayaTaLum 1 03HaKOMbTECh C MOPAAKOM BbINONHEHNA

S25 |UANS BOFA HEOBXOANMBIX YCNIOBMIA U NPOLIEAYP A8 KOPPEKTHOM

ab0Tbl 060pyAOBaHNA.
$26 |UANS BOFB P PYA
MW YCTaHOBKa, PEMOHT 1 OCMOTP aBTOMATUUECKOro BbIKAtOUaTeNs

S27 |[UANS BOFC3
AOMKEH BbINOAHATLCA KBaNMOULMPOBAHHBIM CMeLuanncToMm no

S28 (UANS BOFC4 3/1eKTPO06OPYAOBAHWIO.
A HYUNDAI
HEAVY INDUSTRIES MI 3WAY

* Part list of 2,3way

=]
zg IMAGE T
S01 S02 503 S04 505 506 S07 508 509 S10 S11 S12 513 S14 S15 S16 S17 S18 S19 S20 S21 S22 23 S24 S25 S26 S21 S28

MIUNIT 2WAY (81)

®

MIUNIT 3WAY (B2)

ML-TRIP ROD PKG
06~204 3/4P
(A=139)

MI-TRIP ROD PKG
06408 3/47
(A<174)

©

MI-TRIP ROD PKG
32~50C 3P
(A=435)

a

MI-TRIP ROD PKG

32~50C 4P - - - - - - - - - 2 - 3 - - - - - 2 - 3 - - - 1 - - - 1
(A=520)

MI-CONN-BUSH
for A/C Frame

()]

MI-CONN-BUSH
for B/D Frame

M5*16L

R/H SCREW + S/W
@ M5*10L
R/H SCREW + S/W

MI-FIXED-BRACKET
(For FXED TYPE)

©@

V101
(+)HEAD HEXAGON BOLT

© e

(For M/1UNIT)

M6*16L
@ RIH SCREW + PSW
(For FIXED TYPE BRACKET)

M6*8L
R/H SCREW + P.S/W
(For FIXED TYPE BRACKET)

)]

F\p\T I er v

Page 1



* MK ™ =29l Atgt / TO CONFIRM BEFORE INSTALLATION
/\ 70| : %ol M XpTh7|o| AEf DIS-CHARGED & OFF AEHO| QI0{Of SHLICE Abzo| 9I30| Y&L|Ch
ACAUTION : Circuit breaker should be in DIS-CHARGED and OFF state before installation.

It could be possible to happen such an accident.

|5}0f CRADLE %% HFEHH

Ho
mjo

1. M/I (Mechanical interlock) UNITE M2 A| {l=t

rot
mx
Ra

o
9
2
rn
Off

kal
o

X (70mm) * Y (140mm)0| & 0| X|=2 HESIO FMA|Q. (FIG 1)

Aot CABLES] HAS ?I%t]] CHE X0 F7tHQl 7t50] ER & =& AEHCh

When installing M/I(Mechanical Interlock) Unit, Cut the left bottom of CRADLE at least X(70mm) * Y(140mm) size
for convinience in installation and stability in running. (Fig 1)

Additional cut may be needed at another position for the convinience connection of the cable.

CLOSE

Additional
Cutting position

FIG 1
* M/ RS 2H £7 £F (B0 £F) 2%
* INSTALLATION OF ADDITIONAL PARTS OF BODY FOR M/I OPERATING
2. 50 =& Mool MES dEsts M/IE 22X LIE 0| ON/OFF Al Interlockdt G g = £E0| 7+ O OF HL|LC}. (FIG 2)
A part which linked to interlock in ON/OFF time should be installed inside main body

when M/ interlocking over two or three breakers. (FIG 2)

TRIP ROD

CONN BUSH

Page 2



3.

ro

=Y

o

=

F=s

oX

rir

o
(=]
HEg Q=EsHAIR. (FIG 3)
If Draw-out type breaker,

draw out the breakr. (FIG 3)

4. | =2 Dis-Charged 2 OFF AtEfZ2

S A 2. (FIG 4)

Set the breaker to Dis-charged or OFF state. (FIG 4)
FIG 4

5. Front Cover 22| / Remove Front Cover

gt

Ol=d cc= NA™Y K|

o =

Ie)

| 2X 0 M6 screwE E0{ 2 Front CoverE 22| St A| 2. (FIG 5)

Remove the front cover by removing all M6 screws in cover. (FIG 5)

M6 screws

FIG 5

6. OCR 22| / Remove OCR (FIG 6)

AE Ol OCR WireE A (-) EBIO|HE 0| 8310 £2|5tn A5 = M4 Screw 27§ A

SICHO| Lower cap2 4 (-) E2IO|HE O[3 X7 Bt CHZ SFHO| M4 screw 17|AE XA SHAA| 2.

Remove connected OCR wire by using small (-) type driver, and remove two M4 Screws in upper side.

After it, remove the lower cap by small (-) type driver and a M4 Screw in lower side.

M4 screws

Page 3



7. MHT UNIT £2| / Remove MHT UNIT (FIG 7)
#5 BX|Z 0| 8310] ALE 1744, S1E 17§40 2E 27§AZ Z 1 MHT UNITE 22| 314A|2.

Remove bolts in top and bottom by #5 Wrench then remove the MHT UNIT.

M6 Wrench Bolt

8. INTERLOCK LEVER & TRIP ROD £¢2| / REMOVE INTERLOCK LEVER & TRIP ROD (FIG 8)
1) PIE E 2| 2| SCREWE E 11 E-RINGE X|7{$t = TRIP ROD 2t QIEE ZF0M £2| StMA|IL.
Loosen the SCREW in interlock lever and remove E-Ring.
After it, remove lever from the TRIP ROD and the interlock link.
2) #5 #HIX|E O|25}0 M6 BoltE Z0{ CROSS-BAR SUP2} TRIP RODE &/ HH SHA|L.

Remove M6 Bolt by #5 Ranch and remove CROSS-BAR SUP and TRIP ROD.

INTER LEVER TRIP ROD
M6 Wrench Bolt

l M4 Screw
A * Remember state of

E-RING
assembly before remove

FIG 8

Page 4



9. MI-CONN-BUSH ‘A X| / INSTALLATION OF MI-CONN-BUSH (FIG 9)

1) MAIN BODYQ| #t=92| CROSS-BAR £HZ CUTTING &2 / 1) Cut the left side of main body covering CROSS-BAR.
2) MI-CONN-BUSHE M HHO|AM E7|2F H3llstA &2 = M5*12L R/H SCREW + SAMS £ H|Z 3} A| 2.

After it, place MI-COMN-BUSH matching in shape, then fasten it by screwing the M5*12L R/H CREW + SAMS.
Az,sg : 5H2| Mold & cutting A| Cutting £ 2|0 CtE F&2| EHO| STO0| LiX| A& {2| SHA2.

&CAUTION : When cutting a mold in left side, be carefult not to make a scratch in surface.

; | ¢

@ R/H SCREW + S/W CONN BUSH
FIG 9 A/C:M5*16L , B/D : M5*10L

10. MI-TRIP ROD wgt X[ / INSTALLATION OF MI-TRIP ROD CHANGE (FIG 10)

1) X| M= FRAMEO| %= MI® MI-TRIP RODZ CROSS-BAR SUPQ| X| &l HOLEO| 4+Q &

HHd T

(CROSS-BAR SUP I #{2.8 2EL Bl & X ste BE QL|C})
Insert the MI-TRIP-ROD fit with selected frame to correct HOLE in CROSS BAR SUP

(These CROSS-BAR SUP and bolt was removed at above process no. 8.)

2) MI2 MI-TRIP RODO| 2= EHE 2SS MECHANISM E=HHO| X|HEl 2| X|0f 4 = CROSS-BAR SUPE X ¢ lAMA|Q.
Insert the right end of MI-TRIP-ROD for MI to correct point in left side of MECHANISM,

and fasten the CROSS-BAR SUP

A%‘—QI : MI-TRIP ROD 2% 2| MECHANISM Zt= 29| TRIP LEVER 2F TRIP BUTTON RODQ| Fatot 222 =l SIMA| L.

MI-TRIP ROD X & 22 & CHARGE A = S0] AE| O [ OPEN LATCHO| X7} J12it Zrofof sHu|c}.
/I\ CAUTION : Check the assembeled state of TRIP BUTTON ROD and TRIP LEVER in left side of mechanism,
and right side of TRIP ROD. After complete assembly of MI-TRIP ROD,

when ACB state is spring charge or closing, Position of OPEN LATCH should be like below picture.

M6 Wrench Bolt & Cross-bar sup

This parts are refixed associate parts & Must check state

FIG 10

Page 5



11. INTERLOCK LEVER & OPEN LATCH A X| / INSTALLATION OF INTERLOCK LEVER & OPEN LATCH (FIG 11)

1) INTERLOCK LEVERE MI-TRIP RODO| 4 3 INTERLOCK LINKE HiZl & H

£9)9| of

P

oY e)
= =

IXIAIZ| 2

SLOT 2 O|F3IA| @A 23 FE Y&H5HA =& SHUAIR. (INTERLOCK LEVER= 23 = M= ot= 25 YUCh)
nsert the INTERLOCK LEVER to MI-TRIP ROD, put the INTERLOCK LINT inside of bended part. Then tighten the screw.
Beware parts should not be apart from SLOT. (The INTERLOCK LEVER was removed above process no. 8.)

2) MI-TRIP ROD Z}= ZELHof| OPEN LATCHE A% E-RINGC Z 17 B A| L.

Insert the OPEN LATCH to left end of MI-TRIP ROD, then fix it with E-Ring.

\lf J lﬂ:i
INTERLOCK LEVER . @I@E\r% LLf
L5 4

E-RING E-RING

M4 Screw OPEN LATCH
FIG 11
12. MHT UNIT & OCR A1%|/ INSTALLATION OF MHT UNIT & OCR UNIT (FIG 12)
MHT UNIT @} OCR UNITE £3{0] Q402 XX SHAIA|L.

Reassemble MHT UNIT and OCR UNIT by inverse order of removing.

Th MHT UNIT 2X| Al Ats2|Agel Z200= XEV|E £ o JEioA 280 Z0f T

H

[El
o
o

CROSS-BAR LEVERQ| 2|Al T S|HOZ ZO| 7|2C}S BEE XY 3lAA|Q.

[ O

IF AUTO-RESET type, install the MHT UNIT in CLOSING STATE.
Put the plate spring at the rear side of reset pin in CROSS-BAR LEVER and screw the bolt.

/\ 70| : BrEA| BHAZ2|0| 9JX|9F OPEN LATCHO| 9IX|= 1213 22 AFEjofl QLOfof BHLiC}.

ACAUTION: The leaft spring and OPEN LATCH must be the same as the shown state in the figure.

CLOSE state

reset pin

Page 6



* M/I -4X| / MI INSTALLATION (2WAY (B1) & 3WAY (B2))
13. %% BRACKET A%| / INSTALLATION OF BRACKET FOR FIXED TYPE (FIG 13)
TS 2H ol AX 0| 1Dt 20| BRACKETS QH&rstn &0 LEho M6*8L R/H SCREW P, S/WZ Z /)1

ek ek=]

MO A & 20| M6*16L R/H SCREW P,S/WE =& SIMA|2.
Put the BRACKET in left side of FIXED TYPE main body.

Then tighten the M6*8L R/H SCREW P,S/W in left lower side.

Tighten the M6*16L R/H SCREW P,S/W in front.

[ ‘ M6*16L R/H SCREW + P,S/W

M6*8L R/H SCREW + P,S/W

FIG 13
252] M/T &X| / INSTALLATION OF M/I FOR FIXED TYPE (FIG 14)

178 BRACKETO| X & DEH =Ml 2=Ho| 21 20| MIE

M6*10L(+)HEAD HEXAGON BOLT + P,S/WZ 3714 T St A|L.

Screw the M/I, which in left side of FIXED TYPE BODY (bracket installed), with M6*10L(+)HEAD HEXA BOLT + P,S/W.

M6*10L
(+)HEAD HEXAGON
BOLT + P,S/W

15. 91&E XM|E2 M/ A X| / INSTALLATION OF M/I FOR DRAW OUT TYPE (FIG 14)

CRADLE zt=HO| 221 20| M/IE M6*10L(+)HEAD HEXA BOLT + P,S/W Z 3744 = SIMA| L.

Screw the M/I, which in the left side of CRADLE, with M6*10L(+)HEAD HEXA BOLT + P,S/W
M6*10L
(+)HEAD HEXAGON
BOLT + P,S/W

Page 7



* M/I =8 £ 52 M4 / OPERATING CHECK AFTER INSTALLATION

16. WIRE H{ & / ARRANGE OF WIRE (FIG 16)
HZ0| M/IUNITE €A = &S HA%%= WIREE g B8 R2 |4 100mm 0|4} 0]0{0F 6t &l 2fo+=
|4 90° O| A &|OfOF &FL|LCt.
After installation of M/I Unit, the bending radius R value of connecting wire should be at least 100mm,

and bending angle © should be at least 90°

FIG 16

17 GAP CHECK (FIG 17)

1) 25 BEZ0| =T 0| & ZL|H FRONT COVERE HAISHAMA| 2. Q=2 CONNECTED X| 77X HE& AYUSHAA|IL
After internal parts are assembeled, attach the front cover. If Draw-out type,
insert the body by "CONNECTED" position.
/N\ 70| : Q19 A| =8| X}Z 0| OPEN LATCHZ} M/1 INTERLOCK PUSHERS} 7+ H=X| HHE A| 20151 A{OF SHL|C}.
ACAUTION : Must check whether OPEN LATCH in left side of main body inteferes M/I INTERLOCK PUSHER.
2) D™ KIEH7| = M/I7F A K| =l AFEJO||A], 1=3 KIEH7|= CONNECTION Q| X|0|A| OPEN LATCHS}

M/I INTERLOCK PUSHER 7t9| GapO| 1~1.5mm7} £|=& &9 AR 9| SCREWE 0|&75}0] setting St AL

Make gap in 1~1.5mm between OPEN LATCH and M/I INTERLOCK PUSHER using SCREW at A in figure.

Do this operation after M/I installed in FIXED TYPE CB, and at CONNECTION POSITION in DRAW-OUT TYPE CB.

-y,
’— ~~

GAP 1-2mm~

N\
\
)
1
U
/I
7’
’/
="
IIAII

Page 8



18. OPERATING CHECK

= F82 =0 2ZE[D cable 2|7} 2t & = ZE ASE XEY|2| SHO| 7HSOCE

kl
e
m
Hn
=2

otzHel HE 7|ELE &2 A& st0] XtLt7|2] ON/OFF X Interlock SZH0| &t & QIX| &0l S Al L.
After assembly of all parts and arrange of all cables are completed,
Check whether normally to operate or not through ON/OFF operating and interlock operating of ACB

Refer to below the table of operating procedure.

CABLE z&
Aa —> C2 (5m)
Ab —> B
Ba —-> C1
Bb —> A2
Ca —> B2
Cb —> AT (5m)
2 WAY
A B c
OFF OFF OFF
ON OFF OFF
R 5 OFF ON OFF
OFF OFF ON
OFF OFF
ON ON OFF (DO NOT PERMIT "ON')
ON OFF (DO NOT PERMIT "ON")
OFF (DO NOT PERMIT "ON") ON ON
OFF (DO NOT PERMIT "ON’) ON ON OFF (DO NOT PERMIT "ON") ON
FIG 18-1 FIG 18-2

19. ADJUSTING OF STROKE
S5 HEIZ HY 5 Interlock SX0| FAHOIX| ¥ ZL7t LMSHA| EY 1ol A" L "B'E XS0
strokeE Z=H™T = Q&L|C

If function of interlock doesn't operate normally, Adjust the A or B.

llBll

: /Il —

FIG 18-2

N
| %g\mmmmx\m-r
! I
'}

)

llAll

Page 9



* Annex : M/I CABLE ®1Z / CONNECTION OF CABLE
20. CABLE ®1Z / CONNECTION OF CABLE

20-1. PREPARE MI CABLE UNIT1

20-2. FIX FIXED PART OF MI CABLE UNIT1 WITH SPRING WASHER (FOR M6) ABOVE Ab OF BREAKER-A

20-3. EXTRACT WIRE AND PUT THROUGH THE CENTER OF Ab OF BREAKER1 AND THEN FIX IT WITH MI CABLE BUSH1

20-5. PREPARE MOVABLE PART OF MI CABLE UNIT1




20-6. FIX MOVABLE PART WITH SPRING WASHER TO BELOW B2 OF BREAKER-B

20-7. ATTACH MI RESET SPRING2

Page 11



20-10. PLACE MI CABLE-BUSH2 IN PROPER POSITION LIKE BELOW IMAGE

20-11. PULL DOWN THE SHEATH OF MOVABLE PART OF MI CABLE-UNIT1

20-12. ASSEMBLE MI CABLE-PUSH PLATE U&B

This bolt don't need in
case of 3WAY

| e
a8

Adjust Should be same position

Page 12



